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Ref # Part Number Qty DescriptionS/P/F
1 14539 Engine Housing Brace Ass'y.1 S
2 710-0600 Hex Self Tap Scr. 5/16" x .50' Lg.1 /P
3 710-0118 Hex Bolt 5/16-18 x .75" Lg.1 S
4 736-0119 L.-Wash. 5/16" I.D.1 S
5 14541 Right Angle Bracket1 S
6 710-0627 Hex Locking Bolt 5/16-24 x .75"1 /P
7 710-0260 Carriage Bolt 5/16-18 x .62" Lg.1 S
8 14479 Directional Discharge Ass'y.1 /P

11 736-0119 L.-Wash. 5/16" I.D.1 S
12 712-0267 Hex Nut 5/16-18 Thd.1 S
13 731-0608 Blower Guard1
14 711-0758 Hex Shoulder Nut .50" I.D.1 S
15 14563A Nozzle Plate Ass'y.1 /P
16 710-0191 Hex Bolt 3/8-24 x 1.25" Lg.1 /P
17 736-0217 L.-Wash. 3/8" I.D. HD.1 S
18 14535 Air Vane Plate Ass'y.1
19 14496A Blower Housing Ass'y.-Comp.1
22 710-0259 Hex Sems Bolt 5/16-18 x .62" Lg.1 /P
23 736-0242 Belleville Wash. .34" I.D. x .87" O.D.1 /P
24 720-0170 3-Arm Thumb Scr. 5/16-18 x .75" Lg.1 /P
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Ref # Part Number Qty DescriptionS/P/F
1 749-0784 Upper Handle (Painted)1 S

749-0479 Upper Handle (Chrome)1 S
2 726-0100 Push Nut 3/8" Rod1 S
3 720-0171 Crank Knob1 S
4 736-0117 Fl.-Wash. .385" I.D. x .62" O.D.1 S
5 714-0114 Sq. Key 1/4" x 2.0" Lg.1 S
6 710-0442 Hex Bolt 5/1618 x 1.50" Lg.1 S
7 16453 Engine Mounting Frame Ass'y.1
8 736-0119 L.-Wash. 5/16 I.D.1 S
9 712-0267 Hex Nut 5/16-18 Thd.1 S

10 736-0187 Fl.-Wash. .63" I.D. x 1.25" O.D.1 /P
11 714-0115 Cotter Pin 1/8" Dia. x 1.0" Lg.1 S
12 712-0206 Hex Nut 1/2-13 Thd.1 S
13 736-0921 L.-Wash. 1/2" I.D.1 S
14 734-1036 Swivel Caster Wheel 5" Dia. x 1.25"1
15 16273 Caster Arm Ass'y.1
16 710-0726 Hex Wash. Hd. "AB" Tap Scr. 5/16" x .75" Lg.1 /P
17 14529 Caster Arm Bracket1
18 747-0542 Height Adjustment Crank1
19 734-1035 Wheel Ass'y. Comp. 12" x 3" (Plastic)  Incl. 

Bearings)
1

734-1184 Wheel Ass'y. Comp. 10.5" x 4" (Steel)1 S
734-1185 Tire Only  (For 734-1184  0  Wheel)1 S
734-1183 Rim Only  (For 734-1184  0  Wheel)1
741-0313 Flange Bearings  (For 734-1184  0  Wheel1 S

20 736-0159 Fl.-Wash. 34" I.D. x .87" O.D.1 S
21 710-0170 Hex Locking Bolt 5/16-24 x .64" Lg.1
22 736-0162 Fl.-Wash.  (692 Only)1 /P
23 736-0300 Fl.-Wash. .38" I.D. x .57" O.D.1 S
24 750-0528 Spacer.382" I.D. x .50" x .180" Lg.1 S
25 736-0169 L.-Wash. 3/8" I.D.1 S
26 712-0354 Hex Nut 3/8-8 Thd.1 S
27 710-0118 Hex Bolt 5/16-18 x .75" Lg.1 S
28 711-0797 Ferrule1 S
29 09966 Hand Knob1 S
30 710-0487 Carriage Bolt 5/16-18 x 2.0" Lg.1 /P
31 749-0785 Lower Handle (Painted)1 /P

749-0481 Lower Handle (Chrome)1 S
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